

# IRIS + BV療法

患者ID &tagPatNo&  
 氏名 &tagPatKanaName&  
 生年月日 &tagPatBirth&  
 年齢 &tagPatAge&  
 性別 &tagPatSex&  
 身長 &tagPatHeight&  
 体重 &tagPatWeight&  
 体表面積 #VALUE!

主治医 &tagPatOrdDoc&  
 施行開始日: \_\_\_\_\_

1. BV: 5mg/kg  
 2. CPT-11:  100mg/m<sup>2</sup>  
 1段階減量: 80mg/m<sup>2</sup>  2段階減量: 60mg/m<sup>2</sup>  
 3. TS-1:  
 < 1.25m<sup>2</sup> 40mg/回 × 2/日  
 1.25~1.5 50mg/回 × 2/日  
 1.5m<sup>2</sup> ≤ 60mg/回 × 2/日  
 TS1減量  25mg/回  30mg/回  40mg/回  50mg/回  
 施行回数: \_\_\_\_\_ コース  
 前回実施日: \_\_\_\_\_  
 PS:  0  1  2

## 投与方法

①45分 → ②15分 → ③90・60・30分 → ④ → ⑤90分 → ⑥ → ⑦経口: day1夕~14日間内服

\*④、⑥:フラッシュ

	薬剤名・投与量	薬剤使用量
①	プロイメンド 150mg × 1 V 生食 100ml × 1 B	
②	アロキシ 0.75mg × 1 B デカドロン 3.3mg	1.65 mg × 2 V
③	生食 100ml × 1 B ベバシズマブ 0 mg	抜き取り量: 0.0 cc 400 mg × 0 V 100 mg × 0 V
④	生食 50ml × 1 B	
⑤	5%ブドウ糖液 250ml × 1 B イリノテカン 0 mg	抜き取り量: 0.0 cc 100 mg × 0 V 40 mg × 0 V
⑥	生食 50ml × 1 B	
⑦経口	S-1 0 mg/日	25 mg × 0錠 20 mg × 0錠/(分2朝・夕) × 14日

